Symbolische Darstellung .
Symbolic lllustration Ersatzteilliste

Replacement Parts

ENUEE] CsD  Rh754 |=|
7310055 =||®
v @
=] ) = S = o
i S Beschreibung AR 8
s £ | 2.8
Le Description << |&&
1 Gehause kpl. Betr.Nr. 754 067-7 151752 35
Body ass. Loco no. 754 067-7
2 Motordistanzplatte KM 146908 3
Motor spacer plate
3 TS-Dachteile 147797 6
Part set-Roof parts
4 GF - Schraube M1,6x4 mm 114850 3
Self-tapping screw M1,6x4 mm
5 Motorkontaktfeder lang 145560 | 4
" 5 P S ' 4 Motor contact spring long
}Hebehilfe 6 ?J%cgspstecker Plux 16 129630 | 10
Hooking adapters 7 [Platine kpl. m. LED-Platine 151063 | 20
PCB ass. with LED-PCB
8 Grundrahmen 147793 17
Basic frame
9 Motor KM 145556 | 25
Motor
10 TS - Fenster gepragt 137751 1"
Part set of window printed
r L " TS - Lichtleiter 151686 6
Part set light conductor
- - 12 |Scheibenwischer links und rechts 127140 6
Windscreen wiper left and right
13 Puffer eckig bedruckt 151753 4
Rectangular buffer printed
14 |Lichtabdeckung 139539 3
Light cover
15 Kabbelklemmen 149808 4
Cable clamps
16 |TS - Fihrerstand lackiert 128989 8
Part set of driver’s cab painted
17 TS - Griffstangen 130578 12
Part set handles
18 |Inneneinrichtung 138060 6
Interior fittings
19 |Kardanschale kurz 1,5mm 87129 4
Cardan reception short 1,5 mm
20 TS - Fahrgestell 147607 6
Part set frame
21 Heizkabelsatz 127160 4
Heating cable set
22 Horn und Pfeife 130577 6
Signal horn and whistle
23 [TS- Gehause 130575 | 10
Part set body
24 TS - Fahrgestell 139544 6
Part set chassis
25 |[Trittstufe 151750 4
Treadles
26  |Motorkontaktfeder kurz 145561 4
Motor contact spring short
27 |Lichtplatine Stirn 137743 10
Light PCB - front
28 |Leiterabdeckung 151754 9
Ladder cover
29  [TS- Griffe 139548 8
Part set - handles
30 TS - Griffstangen 134811 10
Part set - handrails
31 TS - Griffstangen 147802 12
Part set handles
Sound
32 |Lautsprecher 129524 16
Loudspeaker
33 Sounddecoder 147377 39
Sound-decoder
34 Lautsprecherhalter 138176 6
Loudspeaker holder
35  [Platine kpl. PI. 22 151053 21
Printed circuit

Anderungen in Konstruktion und Ausfiihrung vorbehalten
We reserve the right to change the construction and specification

Auflage 08/2024 Blatt 4099 Best. Nr. 7300055930
Edition 08/2024 Page 4099 Order no 7300055930




Symbolische Darstellung .
Symbolic Illustration Ersatzteilliste

Replacement Parts

D Rh754 |=|
=[[®

® L

v @
. . E%
=g . =3 | a2
1 s S Beschreibung TS |l2g
o €€ | 2L
£L Description << | & &
1 Haftringsatz 10Stk. 10,3-12,8 mm 40069 -
Set w.traction tyres 10pieces 10,3-12,8 mm
2 Scheibe 86108 3
Washer
3 Zugfeder 86208 3
Draw spring
4 Schneckenzahnrad Z=15/14 86490 5
Worm gear wheel Z=15/14
u 20 5 | zahnrad Z=19/0,4G 86493 | 3
Gear wheel Z=19/0,4G
- 6 Kardanwelle 107011 | 4
Cardan shaft
— 19 7 Standardkupplung 89246 6
Standard coupling
e X /| 8 Lager fiir Schneckenachse 89749 6
Bearing for worm gear axle

fm\—@ 9 GF - Schraube M1,6x4 mm 114850 3
A @ - @_% Self-tapping screw M1,6x4 mm

10 GF - Schraube M1,6x8 mm 115037 3
18 Self-tapping screw M1,6x8 mm

" Schneckensatz mit Kardankugel 138217 13
Set of worm gear incl.cardan ball

12 Radsatz m.Haftring m. Zahnrad 139538 12
Wheelset w.traction tyre w.gear wheel

13 Radsatz m. Zahnrad o. Haftring 139534 "
Wheelset w. gear wheel w/o traction tyre

14 Zuriistbeutel 151755 12
Bag with accessories

15 | Schnecke 86720 6
Wormgear

16 Radkontaktsatz 127134 7
Wheel contact set

*f 17 | Getriebesatz 3-teilig 139537 | 12
x4 Gear set 3-parts
18 TS - Drehgestellblenden 151749 13
Qf Part set bogie frame
19 Frontschiirze 151751 8
X2 , Front skirt
20 TS - Deichsel 139543 9

Drawbar part set

21 Tank 139545 6
Tank

22 Tafelsatz 151756 12
Set of panels

23 TS - Bremsschlauche und Zughaken 139832 7
Part set of brake tubes & coupling hooks

24 Kurzkupplung - Vorentkupplung 115550 6
Short coupling- pre-uncoupling

25 Kardankugel 109614 4
Cardan ball

Ersatzteile erhalten Sie direkt unter www.roco.cc, bei lhrem Fachhandler.
Spare parts can be ordered directly at www.roco.cc and from your local
dealer. 2




